
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LAHONTAN REGION 

 
BOARD ORDER NO. R6V-2017-0005 

WDID NO. 6B141511005 
 

WASTE DISCHARGE REQUIREMENTS 
FOR 

 
CRYSTAL GEYSER OLANCHA WATER BOTTLING FACILITY 

 
_____________________________Inyo County____________________________ 

 
The California Regional Water Quality Control Board, Lahontan Region (Water Board), 
finds: 
 
1. Discharger 

Crystal Geyser Roxane, LLC is the owner and operator of an existing spring water 
bottling facility near Olancha.  The Facility has been in operation since 1990.  For 
the purposes of this Order, Crystal Geyser Roxane, LLC is referred to as the 
"Discharger" and its Olancha water bottling operation is referred to as the "Facility."   
 

2. Facility Location 
The Facility is located on approximately 21 acres of the Discharger's 170-acre 
property at 1210 South Highway 395 (Assessor's Parcel Numbers 033-470-03 and 
033-050-04).  The Facility is sited between US Highway 395 and the southern playa 
shoreline of Owens Dry Lake, approximately one (1) mile south of the 
unincorporated town of Cartago in western Inyo County.  The Facility’s location is 
shown in Attachment A, which is made a part of this Order.   
  

3. History of Previous Regulation by the Water Board 
Waste discharge requirements have not previously been issued to the Facility.  
Pursuant to California Water Code section 13267, the Water Board issued an 
Investigative Order dated July 24, 2014 requiring the Discharger to submit technical 
reports including a Waste Generation Report, a Site Investigation Workplan, a Site 
Investigation Report, and Quarterly Groundwater Monitoring reports, to assess the 
water quality impacts associated past and ongoing waste discharges.  The 
Discharger has completed Phase 1 and 2 Site Investigations, and a Phase 3 Site 
Investigation was completed in late summer of 2016.  Based on the Waste 
Generation Report and early phase investigation results, on April 30, 2015 Water 
Board staff determined that the discharges from the Facility have the potential to 
impact waters of the state and therefore required the Discharger to submit a Report 
of Waste Discharge.   
 

  



Crystal Geyser Olancha -2- Board Order No. R6V-2017-0005 
Water Bottling Facility  WDID No. 6B141511005 
 
4. Investigative Order, Unauthorized Discharges  

During a March 2013 facility inspection, Water Board staff noted that the Facility was 
discharging wastewater to a lined pond (the "Arsenic Pond") with a compromised 
polyethylene liner.  The Arsenic Pond received waste discharges from flushing and 
regeneration of the Facility's arsenic removal filters.  Sampling results of the Arsenic 
Pond's wastewater indicated high pH (up to 11.5 standard units), arsenic at 46,300 
parts per billion (ppb), and cadmium, vanadium and other metals exceeding 
maximum contaminant levels (MCLs).  Results of the Phase I Investigation indicated 
elevated groundwater concentrations of constituents and potential degradation of 
groundwater quality in violation of the Water Board's Water Quality Control Plan for 
the Lahontan Region (Basin Plan).  Subsequently, all discharges to the Arsenic 
Pond have ceased, and the pond has been temporarily covered with an HDPE liner 
pending submittal of a final closure plan.  Wastewater containing arsenic greater 
than approximately 8 to 10 parts per billion (ppb) (at or less than the MCL of 10 ppb) 
generated from the arsenic filter flushing is now captured via vacuum truck and 
hauled off-site to a licensed disposal facility.  Investigation and cleanup activities 
related to the Facility's previously unauthorized waste discharges are ongoing under 
separate Water Board Orders.   
 

5. Reason For Action 
This is a new Order prescribing waste discharge requirements for an existing facility. 
The Discharger filed a Report of Waste Discharge (RWD) on October 21, 2015, in 
response to the April 30, 2015 request from the Water Board.  According to 
information provided by the Discharger, the Facility produces approximately 54,680 
gallons per day (gpd) of industrial wastewater generated from bottled spring water 
production activities that are discharged to onsite percolation ponds.  Storm water 
flows are also directed to the percolation ponds. This Order is needed to set effluent 
and receiving water limits for the industrial wastewater discharge, and prescribe 
monitoring and reporting to ensure water quality protection.  This Order also 
contains time schedule orders to submit: 1) a proposal to install wastewater 
discharge pH and flowmeters; 2) a proposal to install percolation pond water level 
measurement devices; 3) construction specifications and other information prior to 
constructing a new percolation pond, and 4) an amendment to the Discharger's April 
18, 2016 Storm Water Pollution Prevention Plan (Appendix E of its April 18, 2016 
revised RWD) to include Best Management Practices to limit the discharge of pre-
production plastics in storm water.   
 

6. Facility Description  
The Facility consists of two spring water bottling production and warehouse buildings 
located directly adjacent to US Highway 395.  The two buildings and warehouse 
areas cover approximately 316,214 square feet and are referred to as Crystal 
Geyser Roxane (CGR) North and CGR South.  The Facility also includes parking 
lots, truck loading docks and buildings used for oil/chemical storage, equipment 
maintenance and offices.  Each bottled water production building contains three 
water bottling production lines. A total of twelve industrial cooling tower units are 
located outside the buildings in secondary containment structures.  Water bottles are 
manufactured onsite from polyethylene terephthalate (PET) pellets shipped in from 
outside vendors, which are formed into drinking water bottles using a blow molding 
process. The bottling operations utilize spring water from two onsite production wells 



Crystal Geyser Olancha -3- Board Order No. R6V-2017-0005 
Water Bottling Facility  WDID No. 6B141511005 
 

(CGR-2 and CGR-7).  Production wells CGR-3 and CGR-4 provide domestic potable 
water to supply restrooms and drinking water for the Facility's employees.   
 

7. Authorized Disposal Sites 
The authorized disposal sites for the Facility are the 5,225-square foot unlined East 
Pond, and the 7,125-square foot lined Fire Pond, and the planned (not yet 
constructed) 150-square foot unlined South Overflow shown in Attachment B, Site 
Layout, which is made a part of this Order.   
 

8. Discharge Description 
Based on information provided by the Discharger, the wastewater discharge is 
comprised of spring water which has been filtered through several processes and 
exposed to ozone, and cleaning, anti-scaling, and sanitizing agents of acidic and 
basic chemistry.  Wastewater is generated through four processes: bottled water 
production, equipment cleaning/sanitation, cooling tower operations, and arsenic 
filter regeneration, described below.  Due to high permeability soils and shallow 
depth to groundwater at the Facility, all wastewater from employee facilities is 
discharged to four underground alarmed septic holding tanks, which are pumped 
and the waste is disposed of off-site.   
 
a. Bottled Water Production.  Spring water from onsite wells CGR-2 and CGR-7 are 

blended to provide source water for bottling operations.  Sampling results from 
2014 indicate that naturally occurring arsenic is present in CGR-2 at 10 parts per 
billion (ppb); in CGR-7 arsenic is present at 23 ppb.  The MCL for arsenic is 10 
ppb.  Extracted groundwater is filtered through 5-micron bag filters to remove 
sediments, and injected with ozone. Ozonated water is then passed through 
manganese sand filters to remove arsenic to below the MCL of 10 ppb.  Ceramic 
microfilters (0.1 microns) are used as final filtering step.  These microfilters are 
equipped with a clean-in-place (CIP) system.  The CIP system consists of three 
tanks: one 185-gallon tank containing acidic solution (2 percent phosphoric acid); 
one 185-gallon tank containing caustic solution (3 percent sodium hydroxide), 
and one tank containing ozonated rinse and purge water.  Prior to discharge to 
the East Pond, CIP solutions are neutralized in place by mixing the acidic and 
caustic solutions until the pH reaches 6 to 9 standard units. CIP system tanks are 
drained up to six (6) times per year and discharged to the East Pond.   
 

b. Equipment Cleaning/Sanitizing.  In addition to the CIP system, bottle filler lines 
are sanitized daily and cleaned weekly. Cleaning solutions contain chlorinated 
water, caustic soda, phosphoric acid, detergents and surfactants; sanitizing 
solution contains chlorinated water, ammonium compounds, and chlorides. 
 

c. Cooling Towers.  Twelve cooling towers are used to circulate softened spring 
water in a closed loop to cool production equipment such as bottle-making and 
filling lines.  The cooling tower water does not come into direct contact with the 
equipment it cools.  Cooling tower water is treated with an anti-scalant containing 
phosphoric and sulfuric acids, and passed through an ion exchange resin to 
soften the water (i.e., replacing calcium with sodium ions).  The ion exchange 
resin is automatically regenerated with sodium chloride. The regeneration 
process utilizes a sea salt solution that is passed through the ion exchange resin 



Crystal Geyser Olancha -4- Board Order No. R6V-2017-0005 
Water Bottling Facility  WDID No. 6B141511005 
 

to remove the retained calcium.  Each cooling tower discharges approximately 
2,000 gpd to the East Pond.   
  

d. Arsenic Filtration Regeneration.  Three manganese sand filter arsenic removal 
units are installed in the bottled spring water production circuit.  These arsenic 
removal units are regenerated approximately once every three to four months to 
remove captured arsenic and improve media treatment efficiency. Regeneration 
timing is based on monitoring results from an onsite arsenic analyzer. 
Wastewater with concentrations of arsenic above 8 ppb is captured by a vacuum 
truck and disposed of at an off-site waste disposal facility. Final-flush wastewater 
is disposed of to the East Pond, once arsenic concentrations reach 8 ppb or less.  
 

9. Constituents of Concern 
Constituents of concern (COCs) which may affect groundwater quality are naturally 
occurring arsenic, and the byproducts present in cleaning, sanitizing, and industrial 
solutions shown in Table 1, below.  These byproducts may affect receiving waters by 
adding salts, total dissolved solids (TDS), disinfection byproducts, and pH-altering 
substances (acids and bases).  PET pellets1 used in water bottle manufacturing may 
be present in wastewater discharges if pellets are spilled and discharged to floor 
drains.   
 

Table 1.  Constituents of Concern. 
Product Use Product Compounds Byproducts 

Cleaning solutions/detergents 

Sodium hydroxide 
(caustic soda) Sodium 

Phosphoric acid Phosphate 
Sodium xylene sulfonate Sodium, sulfur oxides 

Sanitizing solutions 

Alkyl dimethyl benzyl 
ammonium chloride, octyl 
dexyl dimethyl ammonium 
chloride, diocyl  

Chloride, nitrogen compounds, 
methylene blue active 
substances (MBAS, i.e., foaming 
agents)  

Peroxyactiec acid, acetic 
acid, hydrogen peroxide Acetic acid (pH altering) 

Sodium hypochlorite Sodium, chloride 

Industrial materials 
Hydraulic fluids, oils, 
diesel fuel, cleaning 
solvents 

Oil and grease, volatile/semi-
volatile organic compounds 
(VOCs/SVOCs) 

Cooling tower anti-scalant  Phosphoric acid, sulfuric 
acid Phosphate, sulfate compounds 

Cooling tower ion exchange 
resin regeneration 

Sodium solution, 
untreated groundwater  Sodium, TDS, arsenic 

Arsenic filtration regeneration  Untreated groundwater Arsenic 

Chlorinated/ozonated water Chlorinated/ozonated 
groundwater 

Residual chlorine, 
trihalomethanes, formaldehyde, 
halocetic acids, bromate, chlorite 

Pre-production plastic Polyethylene 
terephthalate Micro-debris 

 
1 PET pellets, also known as "pre-production plastic" or "nurdles", are the raw plastic resin materials that are molded 
into finished plastic products (here, water bottles). They range from 1 to 5 millimeters in size.  



Crystal Geyser Olancha -5- Board Order No. R6V-2017-0005 
Water Bottling Facility  WDID No. 6B141511005 
 

 
10. Discharge Water Quality 

In February and April 2016, the Discharger conducted sampling of 24-hour 
composite discharges to the East Pond and the Fire Pond.  Table 2 shows the 
constituents of concern, detected concentrations, and associated maximum 
contaminant levels (MCLs), secondary maximum contaminant levels (SMCLs), or 
other water quality standards.  Bold, shaded results exceed (are worse quality) than 
the applicable water quality standard.  Other than arsenic and foaming agents, no 
COC was detected above applicable water quality standards.   
 
Table 2.  Composite Sampling Results of Discharge Water Quality for COCs.   

Constituent (units)  Discharge to 
East Pond 

Discharge 
to Fire 
Pond 

MCL, SMCL or 
Water Quality 
Standard 

Sodium (ppm) 32, 43 24, 25 692  
Arsenic, dissolved (ppb) 16.2 <0.001, 4.2 10  
Total Dissolved Solids (ppm)  155, 205  180,195  500  
Chloride (ppm) 80, 8.1 4.3, 3.1 250 
Ammonia as nitrogen (ppm)  <10 <10 30  
pH (Standard units)  7.19, 7.64 6.5, 7 6-9  
Sulfate (ppm) 42, 35 35, 35 250 

Total Phosphorus (ppm) 0.10. 0.34 0.32, 12 n/e (not 
established) 

Nitrate as Nitrate (ppm)  0.27, 0.29 0.3, 3.6 10  
Total Phosphate (ppm) 0.32, 1.0 0.98, 36 n/e 
Phenol (SVOC*) (ppb)  <9.8, <9.8 160, <9.8 2,0003 
MBAS (foaming agents) 
(ppm)  <0.10, 0.2 3.0, 0.15 0.5 

*Semi-volatile organic compound 
 

11. Requirement for Additional Metals Effluent and Groundwater Sampling 
Composite sampling of waste streams at the Facility indicates certain metals 
besides arsenic were detected at levels higher than present in source water.  For 
example, antimony, barium, copper, molybdenum, and zinc were detected at levels 
three to six times higher in discharge sampling than in source water production well 
sampling (but not exceeding MCLs).  The reason for these increases is unknown.  
To better characterize wastewater discharges for metals, this Order requires monthly 
effluent sampling for California Assessment Manual (CAM-17) total and dissolved 
metals4 for six (6) months.  If CAM-17 metals do not exceed any applicable MCL in 
the 6-month sampling period, the effluent monitoring frequency for these metals 
(except for arsenic) will be reduced. Groundwater monitoring for CAM-17 will be 
required on a quarterly basis, and will be reduced (except for arsenic) if effluent 
monitoring indicates that MCLs are not exceeded.    
 
 

 
2 UN Food and Agricultural Organization (UNFAO) Agricultural Water Quality Goal.  
3 US EPA Health Advisory Level 
4 Antimony, Arsenic, Barium, Beryllium, Cadmium, Chromium, Cobalt, Copper, Lead, Mercury, Nickel, 
Selenium, Silver, Thallium, Tin, Vanadium, Zinc.   



Crystal Geyser Olancha -6- Board Order No. R6V-2017-0005 
Water Bottling Facility  WDID No. 6B141511005 
 

 
12. Percolation Ponds, Capacities 

Approximately 96 percent of the Facility's wastewater discharge is directed to the 
East Pond (52,220 gpd average), with the balance going to the Fire Pond and its 
overflow pond (2,460 gpd average).  Storm water discharges from the 25-year, 24-
hour storm event are also directed to the East and Fire Pond South Overflow.  
 
a. East Pond.  The average daily wastewater flow discharged to the East Pond is 

estimated at 52,220 gpd (16-hour daily average of 57 gallons per minute [gpm]).  
This includes discharges from the production and sanitation processes, and 
cooling towers.  Maximum gpm wastewater discharge rates occur during final 
flushing of the arsenic filters, when approximately 75 gallons per minute of 
wastewater is discharged for up to six (6) hours.  During arsenic filter flushing, 